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PHIEU KET QUA THU NGHIEM 8O : 14704-1/TNV

NGAY : 21/04/2020

NOI GUT MAU : CONG TY TNHH THUGNG MAI PONG NAM IK
LO G, SO 29, KHU DAN CU TAN QUY PONG, PHUONG TAN PHONG, QUAN 7, TP HCM

MAU PUQC CUNG CAP VA NHAN DANG BOI KHACH HANG :

TEN MAU :  VAIKHONG DET S

MAU SAC :  XANH

NGAY NHAN MAU : 17/04/2020

THOI GIAN THU NGHIEM : 17/04/2020 - 21/04/2020

KQTN TRUGC ¢/

KET QUA THU NGHIEM XEM NOI DUNG TRANG SAU

THUA UY QUYEN CUA GIAM POC

CN CTCP - VIEN NGHIEN CUU DET MAY
GIAM POC TTC

L4
L]

- Két qua chi co gia tri dbi voi miu thir nghi¢m do khéch hang cung cép. Tén mAu va tén khach hang do khach hang cung cép.
- Khach hang khéng durge sao chép timg phan két qué thir nghiém nay néu khong dugc sy déng y ciia TTC.
- (*) Chi tiéu chua dugc cong nhan ISO/IEC 17025 ; (**) Chi tiéu thir nghiém bai nha thau phy.
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PHIEU KET QUA THU NGHIEM SO 14704-1/TNV
NGAY : 21/04/2020

KET QUA THU NGHIEM
1/ TINH KHANG NUGC BE MAT VAI (CAP) ( AATCC 22-2017, SPRAY TEST)
80
GHI CHU : CAP 1 (50) : UGT TREN TOAN BO BE MAT .

CAP 2 (70) : UGT MOT PHAN TREN TOAN BO BE MAT VAI.
CAP 3 (80) : UOTMOT VAI DIEM.
CAP 4 (90) : BAM DINH MOT VAI PIEM TREN BE MAT VAL
CAP 5 (100) : KHONG B UGT DINH.

YEU CAU KH

¥ % % HET * * *

- Két qua chi ¢6 gi4 trj dbi voi mau thir nghi¢m do khach hang cung cap Tén mau va tén khach hang do khach hang cung cép.
- Khach hang khéng dugc sao chép timg phén két qué thir nghiém nay néu khong duge sy dong y clia TTC,

- (*) Chi tiéu chura dugc cong nhén ISO/IEC 17025 ; (**) Chi tigu thir nghiém bai nha thiu phy.
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TEST REPORT NUMBER : 14704-1/TNV
DATE . APRIL 21, 2020

APPLICANT : DONG NAM IK CO., LTD
G29 TAN QUY DONG RESIDENT AREA, TAN PHONG WARD, DISTRICT 7, HO CHI MINH CITY

SAMPLE DESCRIPTION AS DECLARED :

DESCRIPTION :  NON WOVEN FABRIC

SAMPLE RECEIVING DATE : APRIL 17,2020

SAMPLE PERFORMING DATE : APRIL 17, 2020 - APRIL 21, 2020

PREVIOUS TEST REPORT(S) /

TEST PERFORMANCE & RESULTS FOR DETAIL, PLEASE SEE ATTACHED PAGE(S)

SIGNED FOR AND ON BEHALF OF
BRANCH OF VIETNAM TEXTILE RESEARCH INSTITUTE., JSC

115, Pham Ghi Noso Chd

The results above mentioned are valid for samples provided by the client only.

This test report cannot be reproduced, except in full, without prior written permission of the TTC
Name of sample and client are reported as the client’s request.

(*) The test result has not been approved by ISO/IEC 17025;  (**) Tested by sub - contractor
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TEST REPORT NUMBER : 14704-1/TNV
DATE :  APRIL 21, 2020
TEST RESULT BUYER’S REQUIREMENT

1/ WATER REPELLENCY (GRADE) ( AATCC 22-2017)
(SPRAY TEST,TESTED UNDER CONTROLLED CONDITION WATER TEMPERATURE : 27°C )

80
REMARK : GRADE 1(50) : COMPLETE WETTING OF THE SPECIMENT FACE BEYOND THE SPRAY POINTS .
GRADE 2(70) :PARTIAL WETTING OF THE SPECIMENT FACE BEYOND THE SPRAY POINTS.
GRADE 3(80) : WETTING OF THE SPECIMENT FACE AT SPRAY POINTS.
GRADE 4(90) :SLIGHT RANDOM STICKING OR WETTING OF THE SPECIMENT FACE.
GRADE 5(100) : NO STICKING OR WETTING OF THE SPECIMENT FACE.
* * * END OF REPORT * * *

SAMPLE

results above mentioned are valid for samples provided by the client only.
15 test report cannot be reproduced, except in full, without prior written permission of the TTC

of sample and client are reported as the client’s request.
The test result has not been approved by ISO/IEC 17025;  (**) Tested by sub - contractor
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